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Number / NGmero:

12040723

Page / Pagina:

116

Date / Dia: June 20, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

API SPEC 5L,0CTOBER 1, 2007

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del-Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 1179624101
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA JCONDUCCION SIN-COSTURA {BARNIZADO
{Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: ‘Ends / Extremos:
B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:

Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 )1(_40.365 INCH 1040 19.69/21.33FT 63.320 FT 2570.592 LB 40.52 LBIFT
2731 X9 3 MM 6.00/6.50 MTS ™ |19.300 MTS 1166.000 KG : 6?)50 KG/M

Specimen condition
Condicion de la probeta

Specimen dimensions
Dimensiones de 1a probeta

TYS.

UT.S.

Y.S/UT.§

Elongation / Alargamiento |

Eul 0,50 %.
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351,59
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0,66

2

776 |
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AM: As
B: Body./ Cuerpo

ar ufactured / Segun proceso de fabricacién

+JL: Longitudinal / Longitudinal

: Lqﬁ Initial fength / Longitud inicial

Ls: Location of sample / Ubicacion Je amuestra

Max: Maximum / Maximo

#Min: Minimum [ Minimo
- Obt: Obtained / Obtefido.

Ori: Orientation / Orientacion

: Q‘IRT Room temperaturelTemperatura ambxente

Req. Max: Required maximum / Maximo requerido
] Req Requxreleequendo )

~*..S¢: Specimen condition / Condicion de la probeta
Ss: Strip specimen / Muestra rectangular
U.T.S: Ultimate tensile strength./ Resistenci;

- Y.S:Yield strength /

Composmon % 1/ Cornposmon % .
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C Mn=sr | Cr ] Cul A Sn“,‘l- 7]
A - T
Heat N® 1 Sample N° |P -
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

- (52) 229 989 1100 tel
Number / Nimero: { Page/Pégina: (52) 229 9891600 fax

12040723 1 216

Date / Dia: June 20, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. E Customer’s Order Item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 179624/01

Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de-Producto: Surface / Superficie:

SEAMLESS HOT ROLLED ‘|LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API| SPEC 5L ,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

#2731 X 9.3 MM

Dimensions /- Dimensiones: Schedule / Cédula: JLength / Longitud: TQuantity / Cantidad: 3 Pcs/Pz
]10.750 X 0.365 INCH 040

19.69/21.33FT . ) 63.320 FT
6.00/ 6.50 MT: o ) 19.300 MTS

" |Nominal Weight / Peso Nominal:
2570.592LB .. |40.52LBFT
1166.000KG " " 160.50 KG/M

Composmon % [ Composicion %

X 1000

Sample N°

cmé&éﬁ" MuestraN°]  min [ =

28

[ 60698 16538 P 18

70 |

27 7 | 68 0.6. 10 ] 6010 116{ 21} 8 | 4 0 0 710

Coi 1:SUMA No+v
Col 2 SUMA Mo+Cr+Ni+Cu+V

H Heat Colada

Col 3 SUMANb+V+T| e Mane Maximum / Maximo: i ssmesner e P2 Product £ Producto

' Min: Minimumy/:Minimo

i ‘Required values 2 ndividuals'/ IrT&ividuaJes - e/ Promedio : Hardness type: HRC : : i
: i Valores requeridos | :Mini— 2 Max:'22.0 T Var - M= sl Makc =] van— f T«po de dureza : i i :
“Heat N° " { Sample N° | Specimen condition | Quad. | Scale | S : S LMW | : D 3 Var ‘
| Colada N° | Muestra N° Ls Sc Escala 1 g '3 ‘ Avg ¢ o1 2 3 Avg =
s
6069816537 B AM ] HRBW 86.4 861 ‘86._3‘ 85.8 858 86.4 860 '
60698 : 16538 1 B AM _1_ 1. I HRBW. 85.7 185, 2 "85,5“ 86.8 85.8 849 | 858

AM: As manufactured / Segln proceso de fabnwclon . ¢ iox lntemal d|ameter 7 Dlametro nterno e Mm Mmlmum / Minimo " Quad: Quadrant/. C@d
Avg Average ' Promedio “\'s Location of samplel Libi ion. delamuestra i Laay MW Mtddle wall / Centro >4 Sc: Specimen condtion
This certifi c,_ 1 by a computerized ystem and tt is valid wrth electronic signature. On the: ongmal cemf wte the! tmde—mark green colored : Este certificado se emite mediante si ‘ mpL " y es vahdado ‘con firma electrénica. .El certificado original posee impreso el (ogo
'Tenans" is! ped. n case the owner of the ongma! cemﬁwte would release a copy of it, he; must attest’ s oonfonmty to the cngmal one: mkmg Tenans color verde. En caso de que el poseedor del cemf cado entregue una copia, deberd garannzar ia conformidad con el original haciéndo:
upon hsmself the:responsibility for any: unlawfalor not allowed use Any alteration and/or; faisuﬁmtlon w:ll be subjected toithe law. responsable por cualquier uso ilegal o mdeblco Cualquierz Sion ylo falsnf icacion estard’stjetaa lailey.
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CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12040723

Page / Pagina:
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Date / Dia: June 20, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

‘Customer’s Order item / Orden Cliente - ltem:

‘Customer’s Reference 7 Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A |179624/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
JSEAMLESS HOT ROLLED LINE PIPE SEANLESS . JVARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: | Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: {ength / Longitud: Quarntity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
| 10.750 X 0.365 INCH 040 19.69/ 21 .3§,FT 63.320 FT 2570.592 LB 40.52 LBIFT
273.1 X 9.3 MM _ 6.00/ 6:50-1@?!:’5” . 19.300 MTS 1166.000 KG : {60.50 KG/M

B’ Body / Cuerpo

- Max: Maximum / Maximo™ -

Result
Resuiltado

Sample N°
Muestra N°

16537

Good / Bueno

Pressure / Presion “Time . Tiempo | = Results / Resultado /7
 Unit/Unidad. Value/Valor | ‘Seconds/Segundos
pSiii 2,430 5

“Satisfactory / Satisfactorio:= v e

This oem_ﬁ@te isiissued by a compugedz;d.sys

em and( is vahd with electronic signature. On the ong|na§SCer2‘ cate e trade—mark green oalored'
Fenaris'is stamped.: in case the own_er_bf the ongmal certificate would release a copy of n.. ne must attes

" Var: Variation / Variacion

nform:ty to the original one takmg

ste: certrﬁwdo se emite mediante sistema computanzado y.e
aris color verde. En caso de que el poseedor| del‘cemﬁcado

uport himself the responsibility for any untawful

ar not. allowed use. Any alteration andlcrfa!srﬁcanon ‘will be subjected Io the law.

responsable por cualquier uso ilegal o indebido; Cualgtier aitera

daqq con firma electrénica. . El certificado original posee impreso el logo

ylo falsificacion estara’s

izar la conformidad con el original hacién
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Tubos de Acero de México, S.A.

Te n a r I s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

- (52) 229 989 1100 tel
. CERTIFICADO DE PRUEBAS EN FABRICA Number /Nomero: | Page/ Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040723 4/6
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A . N/A 179624/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1 290 PSL1 NORMAL BEVEL
S ’ ) BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz ' Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 | 19 691 21 33FT 63.320 FT 2570.592.L. B 40.52 LBIFT
273.1 X 9.3 MM 19.300 MTS 3 60.50 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo . :
. -4Quench media of heat treatment process / Medio de enfriamento del tratamienta;
. Temperature Scale / Escala de Temperatura: celcius

* Type
Tipo

asrofled .

Supplementary Information ]
lnformaciéhﬂSuplémemaﬁa LoE

. " Fabncado por TenansTamsa
Fabricacion del \acero:
e Homo de Aroo Electnco—Homo de Aﬁnac:on-Maquma de Colada Contmua

: Mahufa&uréd by TenarisTamsa
Steel making process: .
 JElectric Arc Fumace-Ladle Fumace—Contmuous Castmg Machlne

{Fully Killed Steel i i . Acero calmado con alumlmo o
Material free from Mercury contamlnatlon o ; Ma1ena1 hbre dé contaminacion de Mercuno o
“INot repanred by welding

Non destructive test. Satisfactory
Inspection rriéihod :

SEMU-ELVI-MPI- \
AP SPEC 5L;OCTOBER 1, 2007, FE. 20090101/ASTM A1 06 11 ‘

: ASTMA53 10/ASME SA106,2010 0
: MATERIALACCORDING TO NACE MR0175-2003 S

: Thls certificate'is |ssued by a computenzed system anditis valld Wlth electronic signature. On the: ongmal cemﬁwte the trade-mark green colored 2
“Tenarstis stamped ln case the owner. of the ongmal cemﬁwte would release a copy of n, he. must auest:ts oonformlty to the ongmal one takis
upon h(mself the:responsibility for any unlawfu( ornot allowed {use. Any alteration andlor falsrﬁwnon wm be subjected to the law.

. Control no destructivo. Satisfactorio
Metodo‘de' inspecaon

responsable por cualquier uso ilegal o indebido: Cualquzer alteraaén ylo Talsificacion estara upata & ey.
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] Tubos de Acero de México, S.A.

) Te n a r I s Carret. México Veracruz Km 433.7 SN
A Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO ’

(52) 229 989 1100 tel
. CERTIFICADO DE PRUEBAS EN FABRICA Number / Nmero: Page / P4gina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040723 1 516
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. dei Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
. N/A N/A 179624/01
IManufacturing Process / Proceso de Manufactura: . Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP! SPEC 5L,0CTOBER 1, 2007 B/X42-1245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 419.69 /2133 FT 63.320 FT 40.52 LBIFT
1273.1 x 9.3 Mm £16.00/6.50 MTS "~ 19.300 MTS 60.50 KG/M

Supplementary Information
Informacién Suplementaria

[Tamsa Ref. 255404 ..

Tamsa Ref: 255404

Heat N° Quantity Length
Colada N° Cantidad Longitud
(Pieces) (ft) (m)~

... 606898 3 63.32 193’ e

Average length per pipe Nommal werght per pxpe :

2 l:ongitud promedio por tubo Peso nommal portubo e
] {m) ‘ :

AT 2ti0r |, 6433

ica. . El certificado oniginal posee impreso el logo;
ntizar la conformidad con el original haciénd:
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / NGmero: (52) 229 989 1600 fax

Page / Pagina:

12040723 | 616

Date / Dia: June 20, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del C-Ii[ente: ‘|Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 179624/01
Manufacturing Process / Proceso de Manufactura: Product Type 7 Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED {LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL
. {BISELADO NORMAL
Dimensions / Dimensiones: ] Schedule 7 Cédula: Length / Longitud: | Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33FT 63.320 FT 2570.592 LB 40.52 L BIFT -
273.1 X 9.3 MM 6.00/6.50 MTS 119.300 MTS 1166.000 ’KG 60.50 KG/M

This is to certify that the product described here has beeén-manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not.a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e mspeccxonado de
acuerdo a los- requlsno de su orden de compra Este certificado no es, ni puede ser usado, como una dedaraqon de ongen

_CUSTOMER . THIRD PARTY

INSPECTION COMPANY L
COMPARIA DE INSPECCION

Company Name: N/A
Employee Name: N/A

" QUALITY CERTIFICATION DEPT.

‘eresa M. Castell4 Abraham

TENARIS QLJA _ITYVDEPARTMENT SIGNATURE

CHIEF OF QUALITY CERTIFICATJQ!;I EPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Ricardo Lo‘\zvanvo\‘A_" r enta

CERTIFICACION DE CALIDAD

“Tenaris'is stamped:-:In case the owner ofthe ongmal cemﬁcate would release a copy of it; he must attest its nfom\lty to the original cme ta X ing

This cemﬁcate is lssued by a computenzed sys:em andiitisvalid with electronic signature. On the ongmal
upon himself the responsnblmy for any unlawful ornot aHowed Use. Any alteration andlor falsxﬁcatton wili e b;ected to.! the law.

cane the frade-mark green: colo

rtificado se emite mediante sistema oomputanzado y: es :
‘Tenars color verde. En caso de que el poseedor: del oemﬁcado ent {
responsable por cualqu[er uso ilegal o indebido: Cualqmeralterau




